Welcome

F01 - Electric System


F01 - ELECTRIC SYSTEM
Ref. Code Description Note Price excl. tax (€)
1 8000B7742 METER 614,21
2 8000B2799 SPACER 1,87
3 800089293 VIBRATION DAMPER 0,87
4 800090239 DAMPER 0,71
5 8000B5299 BRACKET METER 48,6
6 800091022 NUT M4X0.7 7,22
7 800092659 SCREW M5X8 4,58
8 62ND15548 WASHER 15X5.3X1 0,06
9 8A00B2680 SCREW TEF M5X0.8X8 CH8 0,35
10 8B00B2672 BOLT, FLANGE M6X21 0,35
11 8000B7548 HORN 25,14
12 8B00B2681 SCREW TEF M6X1X12 CH8 0,35
13 8000B4347 PLATE 6,78
14 8000B7729 WIRING HARNESS 870,64
14 8000B7729 WIRING HARNESS 870,64
14 8000B7461 WIRING HARNESS 764,93
15 80B004898 WASHER 15X6.25X1.5 0,12
16 8000B8899 GUIDE, HOSE 11,46
16 8000B8898 GUIDE, HOSE 11,46
17 8D00B2681 SCREW TEF M6X1X16 0,22
18 8000B3210 LABEL 2,14
19 800098847 GASKET 2,33
20 8B00B2687 SCREW TCEIF M5X12 1,05
21 800098846 GASKET 2,33
22 80B0B3381 STAY, HEADLIGHT 75,72
22 8000B4944 STAY, HEADLIGHT 97,44
23 8000B4248 GUARD, WIRING HARNESS 3,2
24 8000B4948 FLASHER RELAY 51,54
24 8000B3217 FLASHER RELAY 51,54
25 8000B6996 FLASHER LIGHT FRONT LH - REAR RH 35,87
26 8000B6997 FLASHER LIGHT FRONT RH - REAR LH 35,87
27 8000B4740 DAMPER 1,63
28 8A00B4728 BRACKET, FLASHER LIGHT 3,36
28 8000B4728 BRACKET, FLASHER LIGHT 2,67
29 8A00B5435 SCREW M5X100 3,49
29 8000B5435 SCREW M5X75 1,77
30 800060910 WASHER 0,47
31 8000B5721 GROMMET 1,41
32 8000B7056 BULB HY6W 9,88
33 8000B5301 GROMMET 2,07
1 8000B7742 METER 614,21
2 8000B2799 SPACER 1,87
3 800089293 VIBRATION DAMPER 0,87
4 800090239 DAMPER 0,71
5 8000B5299 BRACKET METER 48,6
6 800091022 NUT M4X0.7 7,22
7 800092659 SCREW M5X8 4,58
8 62ND15548 WASHER 15X5.3X1 0,06
9 8A00B2680 SCREW TEF M5X0.8X8 CH8 0,35
10 8B00B2672 BOLT, FLANGE M6X21 0,35
11 8000B7548 HORN 25,14
12 8B00B2681 SCREW TEF M6X1X12 CH8 0,35
13 8000B4347 PLATE 6,78
14 8000B7729 WIRING HARNESS 870,64
14 8000B7729 WIRING HARNESS 870,64
14 8000B7461 WIRING HARNESS 764,93
15 80B004898 WASHER 15X6.25X1.5 0,12
16 8000B8899 GUIDE, HOSE 11,46
16 8000B8898 GUIDE, HOSE 11,46
17 8D00B2681 SCREW TEF M6X1X16 0,22
18 8000B3210 LABEL 2,14
19 800098847 GASKET 2,33
20 8B00B2687 SCREW TCEIF M5X12 1,05
21 800098846 GASKET 2,33
22 80B0B3381 STAY, HEADLIGHT 75,72
22 8000B4944 STAY, HEADLIGHT 97,44
23 8000B4248 GUARD, WIRING HARNESS 3,2
24 8000B4948 FLASHER RELAY 51,54
24 8000B3217 FLASHER RELAY 51,54
25 8000B6996 FLASHER LIGHT FRONT LH - REAR RH 35,87
26 8000B6997 FLASHER LIGHT FRONT RH - REAR LH 35,87
27 8000B4740 DAMPER 1,63
28 8A00B4728 BRACKET, FLASHER LIGHT 3,36
28 8000B4728 BRACKET, FLASHER LIGHT 2,67
29 8A00B5435 SCREW M5X100 3,49
29 8000B5435 SCREW M5X75 1,77
30 800060910 WASHER 0,47
31 8000B5721 GROMMET 1,41
32 8000B7056 BULB HY6W 9,88
33 8000B5301 GROMMET 2,07